
Edited by:

Donald M. Anderson, Siobhan F.E. Boerlage, Mike B. Dixon

Harmful Algal Blooms (HABs)
and Desalination: A Guide to 

Impacts, Monitoring, and Management 
 

Manuals and Guides 78

UNESCO



Manuals and Guides 78 
Intergovernmental Oceanographic Commission

 
 
 
Harmful Algal Blooms (HABs) and Desalination: A 

Guide to Impacts, Monitoring and Management 
 
 
 
 

Edited by: 
 

Donald M. Anderson* 
Biology Department, Woods Hole Oceanographic Institution 

Woods Hole, MA 02543 USA 
 
 
 

Siobhan F. E. Boerlage 
Boerlage Consulting 

Gold Coast, Queensland, Australia 
 
 
 

Mike B. Dixon 
MDD Consulting, Kensington 

Calgary, Alberta, Canada 
 
 
 

*Corresponding Author’s email: danderson@whoi.edu 
[...]
content of mineral particles in the seawater (i.e. the higher the turbidity/TSS concentration) 
the more coagulant will be needed to engage these particles in the formation of larger flocs.   

If the source water particles have a strong negative charge, the dominating mechanism for 
large floc formation is electric attraction – therefore, relatively low doses of coagulant could 
achieve high coagulation effect. If the source particles do not have a strong charge, then the 
dose of coagulant will mainly be driven by the content of mineral suspended solids and 
natural organic matter (NOM) in the source water and the time the source water particles and 
coagulant will have to get in physical contact with each other – i.e. to collide with each other 
and stick together to form a larger floc. Recent research suggests that the dominant 
mechanism for coagulation of the marine dinoflagellate Prorocentrum minimum was through 
sweeping flocs, with charge neutralization constituting a critical step (Zhu et al. 2014). 
Therefore, operators often incorrectly assume that if they add more coagulant to poorly 
coagulating waters (i.e. waters containing particles with low or non-existent negative charge) 
they will improve the coagulation and filtration process. 

During hydrolysis of salts, a complex of polynuclear, positively charged species are formed 
in a matter of seconds. During flocculation, colloidal particles and some fraction of dissolved 
AOM may attach to the floc body, and are eventually retained in downstream DAF, GMF, 
and UF processes.  

Coagulation and flocculation are critical for DAF, GMF, and UF. During the DAF process, 
compressed air is introduced into a recycle stream of clarified water, is dissolved, and 
subsequently generates 10–100 µm bubbles when released through dispersion headers into a 
DAF tank. Coagulated particles, such as algae, attach to the bubbles and float to the top of the 
water column where they are mechanically or hydraulically removed. Two other removal 
mechanisms are adsorption, where the particles stick to the media surface, and biological 
removal, where soluble contaminants are removed through biological metabolism. GMF 
typically accumulates materials larger than 10 µm (Ripperger et al. 2012), which may include 
algal cells and large AOM (See Chapter 2, Figure 2.2). Since the size of some algae in 
seawater can be smaller than this threshold, coagulation to increase algal cell size is of 
critical importance to improve the removal efficiency of GMF. Unlike GMF, UF removes 
particles through physical straining only.   

Coagulant addition is accomplished ahead of the SWRO pretreatment sedimentation tanks, 
dissolved air flotation units, GMF or MF/UF. The optimum coagulant dose is pH dependent 



Algal biomass pretreatment in SWRO  
 

 
 

260 

and should be established on site through jar or pilot testing to provide site-specific 
conditions that will be encountered during plant operation. Practical experience indicates that 
the optimum pH for coagulation of particles in saline waters is highly temperature dependent. 
As the temperature decreases, the optimum pH for coagulation increases and vice versa. For 
example, the optimum pH for a temperature of 10oC is 8.2, while for source water 
temperature of 35oC, the optimum pH decreases down to 7.4 (Edzwald and Haarhoff 2012). 
Other factors influencing pH adjustment are salinity and alkalinity. The acidity constants 
K1sw and K2sw of carbonic acid are a function of salinity and temperature. For example, K1sw 
for seawater salinity of 35,000 ppm is 10-5.99 at 10°C, and 10-5.76 at 35°C. These differ greatly 
from fresh water constants (ionic strength approaching 0 M), which are 10-6.46 and 10-6.34. 
Seawater alkalinity is mainly contributed by carbonate and bicarbonate in addition to borate.  

The mechanisms proposed for coagulation of NOM are a chemical phase change or 
precipitation by complexation with soluble metal species for pH < 6 and adsorption to and/or 
enmeshment in metal hydroxide precipitates for pH > 6 (Dennett et al. 1996). In seawater, 
dissolved metal speciation is affected by the high ionic strength, and optimum pH values for 
organic matter complexation are higher than those reported in freshwater (Duan et al. 2002; 
Edzwald and Haarhoff 2011). For lower temperature seawater (< 20°C), coagulation pH of 
6.5 - 7 should be effective to maximize the availability of Fe(OH)2

+; however, Henderson et 
al. (2008a) demonstrated that AOM is characteristically different from NOM and therefore 
existing knowledge on NOM coagulation may not be adequate to explain on AOM fouling 
potential and removal in UF systems.  

The formation of agglomerates in part comes about due to the negative charges (that naturally 
occur on the surfaces of particles, including algae, in the untreated water) becoming 
overcome by the addition of coagulants and sometimes polymers that neutralize surface 
charges, encouraging closer contact and subsequent agglomeration. Similarly, colloidal and 
dissolved organic matter, such as that produced by algae, can interact with coagulants, 
undergoing a phase change as they grow to form larger particles. In freshwater, both ferric 
and alum coagulants are commonly applied due to the production of positively-charged 
hydrolysis products (Duan and Gregory 2003); however, in seawater applications, ferric salts 
are the coagulant of choice as previously discussed (Edzwald and Haahoff 2011). Hence, 
much of the research conducted to date has focused on ferric chloride, although other ferric 
coagulants have been considered.  
Algal cells are covered with AOM produced during metabolic activities. The charge of those 
molecules is likely influenced by H+/OH− ions, providing opportunities to use pH 
adjustment to control coagulation and optimize coagulant doses. Since cells are negatively 
charged, adding hydrogen ions may neutralize the negatively charged functional groups (e.g. 
phosphate and carboxyl). At pH lower than 5.5, cells can lyse under stress, releasing 
intracellular substances that may not be fully removed by downstream pretreatment and may 
contribute to RO membrane fouling (Zhu et al. 2014).  

9.4.2   Type of coagulation feed systems 
Chemical conditioning of the source seawater includes three key components: chemical feed 
system, coagulation, and flocculation tanks. The purpose of coagulation tanks is to achieve 
accelerated mixing of the coagulant with the source water and to neutralize the electric 
charge of the source water particles and colloids. Subsequent agglomeration of the 
coagulated particles into larger and easy to remove flocs is completed in flocculation tanks.  

While coagulation is a relatively rapid chemical reaction, flocculation is much slower sand 
typically requires longer contact time and mixing conditions. Therefore, coagulation and 



Algal biomass pretreatment in SWRO  
 

 
 

261 

flocculation system design requirements differ. The mixing intensity is defined by velocity 
gradient G (1/s). The required mixing energy expressed as G × t (t, retention time, s) is 
typically 4,000 - 20,000 for rapid mixing, and 30,000 - 80,000 for flocculation.  
Several process conditions can be applied for coagulation prior to UF/MF, DAF, or GMF (as 
illustrated in Figure 9.3). 
 

-­‐‑   Rapid mixing and no flocculation, i.e. inline coagulation; 
-­‐‑   Rapid mixing and flocculation; 
-­‐‑   Rapid mixing, flocculation and sedimentation (not common before MF/UF); and 
-­‐‑   Rapid mixing, flocculation and flotation. 

 
Figure 9.3. Schematic presentation of various process conditions for coagulant application 
with or without solids separation processes prior to MF/UF systems (Tabatabai 2014). 

Inline	
  Coagulation	
  

Mixing	
  and	
  Flocculation	
  

Mixing,	
  Flocculation	
  and	
  Sedimentation	
  

Sea	
  
Water	
  

Static	
  
Mixing	
  Coagulant	
  

Sea	
  
Water	
  

Coagulant	
  

Sea	
  
Water	
  

Rapid	
  
Mixing	
  

Flocculation	
  
Coagulant	
  

Mixing,	
  Flocculation	
  and	
  Flotation	
  

Sea	
  
Water	
  

Rapid	
  
Mixing	
  

Flocculation	
  
Coagulant	
  

Flotation	
  

Sea	
  
Water	
  

Rapid	
  
Mixing	
  

Flocculation	
  
Coagulant	
  

Sedimentation	
  



Algal biomass pretreatment in SWRO  
 

 
 

262 

The main purpose of the coagulant feed system is to achieve uniform mixing of the added 
coagulant with the source water, which promotes accelerated attraction of the coagulant 
particles to the source water solid particles (i.e. to facilitate efficient coagulation). The two 
coagulant mixing systems most widely used in desalination plants are: in-line static mixers 
(Figure 9.4) and mechanical (flash) mixers installed in coagulation tanks (Figure 9.5).  

 
In-line static mixers have lower energy 
and maintenance requirements and are 
relatively easy to install. They typically 
operate at a velocity range of 0.3 to 2.4 
m/s and are designed to operate in plug-
flow hydraulics in order to provide 
uniform mixing within the entire pipe 
cross section.  

Mechanical flash mixing systems 
consist of a coagulation tank with one 
or more mechanical mixers and 
chambers. The coagulation tank is 
typically designed for mixing energy G 
x t = 4,000 to 6,000. This type of 
mixing usually provides a more reliable 
and consistent coagulation, especially 
for desalination plants designed for 
significant differences in minimum and 
maximum plant production (i.e. more 
than 1:10).  

9.4.3   Coagulation operational 
considerations  

The increase of the coagulant dose 2-3 
fold (usually applicable for 
clarification) is a common practice 
during algal bloom events and often 
results in deterioration rather than 
improvement of the downstream 
clarification and/or filtration process, if 
there are no clarification processes such 
as sedimentation and DAF in front of 
GMF and UF. Overdosing results in an 
excessive quantity of coagulant, which 
could have the undesirable effect of 
increasing the stability of colloidal 
particles and accelerating dispersion of 
colloids This is due to reversal of 
surface charge, more specifically, 
formation of high density positive 

charges on the colloids’ surface and mutual electrostatic repulsion. As a result, higher silt 
density index (SDI) and turbidity values may be found following filtration compared to 
before coagulation. In addition, as the content of coagulant particles is significantly larger 
than that of naturally occurring suspended solids, a lot of excessive unreacted coagulant 

 
Figure 9.4. In-line static mixer at the Adelaide SWRO 
desalination plant prior to UF pretreatment. Approximate 
flow through this mixer is 6,250 m3/h. 

 
Figure 9.5. Flash mixers in a coagulation tank. 



Algal biomass pretreatment in SWRO  
 

 
 

263 

remains in the conditioned seawater. The larger flocs, coupled with inadequate mixing of 
coagulant with source seawater and presence of unreacted coagulant, result in accelerated 
clogging of the pretreatment filtration media and downstream cartridge filters (Figure 9.6) 
and often cause heavy fouling of the RO membranes (Figure 9.7) during algal bloom events.  

 
Figure 9.6. Coagulant accumulation on cartridge filters due to overdosing. Photo: 
Voutchkov 2013. 

 

 
Figure 9.7. Coagulant residue on the RO membrane feed due to overdosing. Photo: 
Voutchkov 2013. 

 
The effect of overdosing of ferric coagulant on the SDI can be recognized by visually 
inspecting the SDI test membranes. In Figure 9.8, the first two SDI test membranes are 
discolored as a result of coagulant overdosing, resulting in a feedwater with higher fouling 



Algal biomass pretreatment in SWRO  
 

 
 

264 

potential. Hence, they were measured at the 5-minute interval (SDI5 reading of 16.2 and 16.3) 
compared to the third SDI membrane showing no discoloration and measured after 15 
minutes (SDI15). 

 
Figure 9.8. Iron accumulation on the first two SDI test membranes due to Coagulant Overdosing 
compared to the SDI membrane on the right hand side. SDI measurements and time interval are 
below the SDI membranes.  

 
In such situations, a significant improvement in RO feedwater SDI during an algal bloom 
event can be attained by simply reducing the coagulant feed dose or in case of poor mixing, 
modifying the coagulant mixing system to eliminate the content of unreacted chemical in the 
filtered seawater fed to the RO membrane system. Coagulation optimization for algal bloom 
is further discussed in Sections 9.4.4, 9.4.5 and 9.4.6. Jar testing is recommended each time 
an algal bloom occurs that causes the turbidity of the raw seawater to exceed 5 NTU or TSS 
to exceed 10 mg/L. 
9.4.4   Coagulation and flocculation for DAF pretreatment 

Good coagulation chemistry is essential to obtain favorable attachment of algal cells to 
bubbles generated in the DAF pretreatment system. Coagulation chemistry is the most 
important operating control variable affecting flotation performance. Without coagulation, 
the algal cells and other particles carry a negative charge. Since bubbles are also negatively 
charged, resultant bubble attachment is poor. Good coagulation chemistry depends upon 
using an appropriate coagulant dose and adjustment to a suitable pH. Optimum coagulation 
conditions are those of coagulant dose and pH that produce flocs with charge within an 
optimal operating window close to neutral, as measured using zeta potential, as this 
minimizes the electrostatic barrier to contact resulting from surface charges (Henderson et al., 
2008b). This produces flocs with relatively high hydrophobicity, which minimizes metal 
hydroxide precipitates. Metal coagulant hydroxides are hydrophilic, and therefore, when 
sweep flocculation mechanisms dominate, bubble-particle attachment efficiency is 
compromised. Charge neutralization conditions are therefore preferred in DAF, but can be 
difficult to achieve, particularly in freshwater conditions, due to the narrow operating 
window (Henderson et al. 2008c). These conditions cause high bubble attachment efficiency. 
The increased ionic strength of seawater means that the zeta potential is not as extreme as in 
freshwater systems due to electrical double layer compression that should in fact make 
coagulation easier. 

In a DAF system, removal of Prorocentrum minimum increased by ~5-10% in a study by Zhu 
et al. (2014) at 60 and 50 mg/L ferric chloride doses, respectively when pH was adjusted to 



Algal biomass pretreatment in SWRO  
 

 
 

265 

6.4 and 6.3. Adjustment of pH maintained algal removal at over 90% even with 30 mg/L of 
ferric chloride.  

The formation of agglomerates in part comes about due to the negative charges that naturally 
occur on the surfaces of the particles (or algal cells) and bubbles in the untreated water 
becoming overcome by the addition of coagulants and sometimes polymers which neutralize 
the surface charges encouraging close contact and bonding.  

The need for effective surface charge neutralization and coagulation, whilst not peculiar to 
DAF, requires the chemistry to be optimized both in terms of the coagulant dose and pH. 
Ease of adjusting the pH by a mineral acid is dependent on the “buffer intensity”. This term 
can be simply defined as the resistance of pH to change. The buffer intensity arises from the 
ionic strength of both inorganic carbon and alkalinity or borate in freshwater or seawater, 
respectively.  

The resistance is greater in seawater and increases as the water temperature falls, resulting 
potentially in higher doses of chemicals (e.g. sulfuric acid or hydrochloric acid when 
downstream RO necessitates low sulfates) to achieve the optimal coagulation pH. Dose rates 
should be calculated post jar testing.  

As noted by Edzwald (2010), floc sizes in the range of 25–50 µm (pin point flocs) were of 
the optimal size to achieve high floc-bubble collision efficiency and for separation of floc 
bubble aggregates. The majority of marine bloom-forming algae (dinoflagellates, diatoms, 
and cyanobacteria), fall into this size.  

9.4.5   Coagulation for GMF pretreatment 
Coagulation combined with granular media filtration is the most commonly used method for 
seawater pretreatment at present. The severity of algal blooms in the area of the intake, as 
well as the size and charge of the algae cells most commonly occurring during algal blooms, 
have a significant impact on the sizing of these facilities and their efficient operation.  
Conventional (or GMF) pretreatment technology is based upon removal of suspended solids 
and some organics through coagulation and flocculation. The process is well established and 
in the majority of cases is capable of producing SWRO feedwater of the required quality with 
respect to suspended solids, SDI and turbidity and is thus very effective as a pretreatment. 
The quality of the treated water varies significantly with quality of the raw water; however, 
deterioration of raw water quality will affect operation of the filtration system. In 
conventional pretreatment systems, coagulation is mainly applied to improve surface loading 
rates and ensure that product water quality meets the requirements of RO membrane 
manufacturers in terms of turbidity and SDI15. Coagulant dose in conventional SWRO 
pretreatment systems may range from 0.5 to 10 mg Fe/L, although in some cases doses as 
high as 20 mg Fe/L have been reported during poor water quality events (Lattemann 2010; 
Edzwald and Haarhoff 2011). 
Use of coagulants is critical for the effective and consistent performance of GMF 
pretreatment filtration systems; however, if the source water contains low turbidity (< 0.5 
NTU) and the prevailing size of particles is less than 5 µm (which is common for deep 
intakes with low algal content), coagulant addition does not yield a significant improvement 
in the GMF process. In this case, the addition of a minimal amount of coagulant (i.e. 
0.5 mg/L or less) or even no coagulant addition is viable. In such conditions, it is critical to 
have a prolonged period of coagulation and flocculation (i.e. coagulation and flocculation 
times of 10 minutes or more), because for these particles, the main mechanism for floc 
formation is physical contact rather than charge attraction (Voutchkov 2013).  



Algal biomass pretreatment in SWRO  
 

 
 

266 

9.4.6   Coagulation for MF/UF pretreatment 
In contrast, to GMF and DAF, MF/UF systems do not rely on coagulation to enhance 
permeate quality in terms of turbidity and SDI as particles as fine as 0.04 µm (MF 
membranes) or 0.01 µm (UF membranes) can be removed without coagulation. UF 
membranes are generally preferred over MF in SWRO pretreatment due to better removal of 
particulate/colloidal organics, silt, and pathogens from seawater owing to their smaller pore 
size (Voutchkov 2009). Operating without coagulant addition offers many advantages – 
reducing process complexity and costs. Operators give preference to systems that require no 
coagulant or if this is not achievable, minimum amounts of coagulant. Minimizing or 
eliminating coagulant addition, while maintaining stable process performance and high 
permeate quality, can be achieved by optimizing process parameters or applying alternative 
coagulation process conditions. Operating without coagulant also avoids potential 
environmental impacts associated with the use and disposal of pretreatment chemicals such 
as coagulants, coagulant aids, and others. (WHO 2007). In areas with more stringent 
legislation on brine discharge, such as Europe, Australia, and the USA, coagulant-rich waste 
streams require extensive treatment and handling prior to discharge, which add a significant 
cost component to the overall pretreatment process. In such cases backwash water containing 
coagulant is treated separately (e.g. by gravity settling in lamella plate sedimentation tanks). 
Supernatant can be either disposed with RO concentrate or recycled at the head of the 